

TEST REPORT

Applicant: CU MEDICAL SYSTEMS, INC.
130-1, Donghwagongdan-ro, Munmak-eup,
Wonju-si, Gangwon-do, Republic of Korea

Report No.: 16110345HKG-001
Date: 18 April 2017

Sample Description

Product : Primary Lithium Battery Pack
Brand Name : CU MEDICAL SYSTEMS, INC.
Rating : 12V 4200mAh
Model no. : CUSA0601F
Qty of Sample : Battery Pack – Eight (8)
Primary cell – Twenty (20)
Category : Primary Small Battery

Date Received : 22 November 2016
Date Test Conducted : 23 November 2016– 21 December 2016

Test Requested : Recommendations on the Transport of Dangerous Goods
Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 -
Section 38.3 Lithium Metal and Lithium Ion Batteries

Test Method : Recommendations on the Transport of Dangerous Goods
Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 with Corrigendum
February 2016 - Section 38.3 Lithium Metal and Lithium Ion Batteries

Test Results : See the attached sheets

Conclusion : The submit samples **PASSED** the test requested.

Remark : When determining the test conclusion, the Measurement Uncertainty of
test has been considered.

***** End of Page *****

Reviewed by



Digitally signed by Derek
Leung
Location: Intertek Testing
Services Hong Kong Ltd.

Leung Chi Shing, Derek
Manager

- The test report only allows to be revised within the retention period unless further standard or the requirement was noticed.
- @2016. This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.